
1

TCS Series Air Hoist (250kg to 980kg)

Parts List

(Content）

TCSH03CS,TCSH03PS ・・・・ P2

TCSH04CS,TCSH04PS ・・・・ P4

TCSH09CD,TCSH09PD ・・・・ P6

Ordering Information ・・・・ P8

PL-TCSZZZ-MGE-00



2

TCSH03CS/TCSH03PS



3

Sym

No.
Code No. Description

Q'ty

Req

Sym

No.
Code No. Description

Q'ty

Req

Sym

No.
Code No. Description

Q'ty

Req

001 420215VB0 THROTTLE VALVE 2 100 426230A00 CENTER HOUSING 1 270 130502020 STEEL BALL 5/16 7

002 426230E90 VALVE BUSHING (U) 1 101 426230A50 LOAD SHEAVE 1 271 426230800 BOTTOM YOKE/UNDER HOOK HOLDER 1

003 426230F00 VALVE BUSHING (D) 1 102 426230200 COUPLING 1 272 420846PY0 BOTTOM HOOK PLUG/SWIVEL HOOK PLUG 1

004 426230C70 SPRING SEAT 2 103 426230350 CHAIN GUIDE 1 273 426351H20 SLEEVE(250KG) 1

005 426230A20 VALVE CAP 2 104 426230360 CHAIN SEPARATOR 1 274 426230E70 SLEEVE PIN 1

006 426230061 VALVE BODY 1 105 130106009 BEARING 6008ZZ 2 275 130802286 LOCK RING 1

007 426230A30 BUSH CAP 2 106 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 4 280 130802219 SPRING 30X55X5 1

008 426230C60 PISTON 2 107 132106006 HEX SOCKET SET SCREW M6X6 1 281 426230G20 CHAIN WASHER 1

009 426230810 EXHAUST PLATE 1 108 131103006 O-RING S-8 1 284 420620JF0 CHAIN DOWN STOPPER 2

010 137402023 SILENCER (S) 4 109 131103052 O-RING S-90 1 285 131705022 HEX.SOCKET HEAD CAP SCREW M5X22 2

011 426230A10 ADJUST CAP 2 110 131117043 O-RING AS568-043 1 286 134401005 HEX.NUT M5 2

012 134703070 INLET BUSHING 1 111 J1PS11-080060 SPRING PIN 8X60 2 287 131301005 SPRING WASHER M5 2

013 136803032 NET SCREEN 1 113 42623055C CHAIN CONTAINER CP/CHAIN BASKET CP 1 ※ - 420226VRD

014 130802221 VALVE SPRING 2 114 K6CN063J LOAD CHAIN φ6.3XP19 (184 Link) 0 ※ 300 420218VB0 THROTTLE VALVE 2

015 130802224 SPRING 26X20X2.6 2 150 426230410 BRAKE COVER 1 ※ 301 420226VR0 VALVE BODY 1

016 136102165 VALVE GASKET 1 151 426230400 BRAKE PISTON 1 ※ 302 420218VF0 BUSHING 2

017 130219705 DU BUSH DUB0705 2 152 426230430 BRAKE DISK 1 ※ 303 130402071 LEVER PIN 1

018 131705050 HEX.SOCKET HEAD CAP SCREW M5X50 4 153 130802213 DISK SPRING 6 ※ 304 420218VH0 LEVER 2

019 131905010 HEX.SOCKET BUTTON SCREW M5X10 2 ※ TCSH03SKJ0201 NAME PLATE 1 ※ 305 130802220 SPRING 6X14X0.6 2

020 132105005 HEX.SOCKET SET SCREW M5X5 2 ○ TCSH03SKJ0101 NAME PLATE 1 ※ 306 132106006 HEX.SOCKET SET SCREW M6X6 1

021 131103005 O-RING S-7 2 155 131706045 HEX.SOCKET HEAD CAP SCREW M6X45 4 ※ 307 131109001 O-RING S-3 (Hs90) 2

022 131103013 O-RING S-15 2 156 132105005 HEX.SOCKET SET SCREW M5X5 1 ※ 308 131103008 O-RING S-10 2

023 131103016 O-RING S-20 4 157 131103052 O-RING S-90 1 ※ 309 131103009 O-RING S-11.2 2

024 131103017 O-RING S-22 2 158 131103045 O-RING S-65 1 ※ 330 135106302 HOSE JOINT H-2 PT1/8-7 3

025 131117023 O-RING AS568-023 2 200 426230310 GEAR CASE 1 ※ 332 137501013 HOSE BAND 8.8～10.5 3

026 131118012 O-RING AS568-012 (Hs90) 2 201 426351A60 FIRST PINION 1 ※ 335 130802081 S-TYPE WIRE 1

027 131103011 O-RING S-12.5 2 202 426351A70 FIRST STAR GEAR 3 ※ 337 137502034 BAND 100 RED 6

028 130602004 SPRING PIN 2X4 4 203 426230A80 FIRST PIN 3 ※ 338 137502036 BAND 100 WHITE 2

029 130604010 SPRING PIN 4X10 2 204 426230E10 FIRST RING GEAR 1 ※ 339 137502037 BAND 100 BLACK 2

030 130302012 RETAINING RING S-12 2 205 426351E20 SECOND PINION 1 ※ 426230470 UNDER COVER 1

031 130301032 RETAINING RING H-32 2 206 426230E30 SECOND STAR GEAR 3 ○ 426233470 UNDER COVER 1

032 130301025 RETAINING RING H-25 2 207 426230E40 SECOND PIN 3 ※ 351 137402033 PIROT SILENCER 1

050 426230790 MOTOR CASE 1 208 426230E50 SECOND RING GEAR 1 352 131705030 HEX.SOCKET HEAD CAP SCREW M5X30 1

051 426230180 REAR PLATE 1 209 426230240 CAGE 1 353 131705020 HEX.SOCKET HEAD CAP SCREW M5X20 2

052 426230160 CYLINDER 1 210 426230890 LOCK SCREW 1 ※ 354 132105016 HEX.SOCKET SET SCREW M5X16 2

053 426230150 ROTOR 1 211 426230900 BRAKE PLATE 1 ※ 355 132105005 HEX.SOCKET SET SCREW M5X5 1

054 426230170 FRONT PLATE 1 212 130113001 BEARING 6900 2 ※ 356 132905206 CROSS.HEAD FLAT MACHINE SCREW M5X6 3

055 137102032 VANE 8 213 130120004 BEARING EE-4 1 ※ 357 134403205 HEX.NUT M5 2

056 130802212 LIFT SPRING 8 214 130104006 BEARING 6005 1 ※ 131103004 O-RING S-6 3

057 426230460 LIMIT SHAFT 1 215 130131020 NEEDLE BEARING TA1020Z 3 ○ 131103004 O-RING S-6 1

058 426230A40 LIMIT SHAFT BUSHING 1 216 130131212 NEEDLE BEARING TA1212 3 ※ 359 136608250 BOOT 1

059 426230140 LIMIT LEVER 1 217 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 3 ※ 360 137240924 POLYURETHANE HOSE HR-6R 2M 3

060 130128104 BEARING MR104ZZ 2 218 131908015 HEX.SOCKET BUTTON SCREW M8X15 1 ※ 361 426230F1B PENDANT WIRE 2M CP 1

061 426230120 ROLLER SHAFT 2 219 131307012 WASHER M12 3 ※ 363 135106301 HOSE NIPPLE H-1 PT1/8-7 3

※ 426351110 CHAIN LEVER 1 220 131307008 WASHER M8 1 ※ 364 137501012 HOSE BAND 5.6～16 3

○ 426230110 CHAIN LEVER 1 221 131103006 O-RING S-8 1 ※ 365 131705010 HEX.SOCKET HEAD CAP SCREW M5X10 1

063 136102166 MOTOR GASKET 1 222 131103052 O-RING S-90 1 ※ 366 131307005 WASHER M5 1

064 137402024 SILENCER (M) 1 223 130603014 SPRING PIN 3X14 2 391 TCSH04SKJ071 WARNING TAG PB 1

065 130104003 BEARING 6002 2 224 130606015 SPRING PIN 6X15 2 392 E7SE003S97872 TAG HOLDER 1

066 130151210 NEEDLE BEARING TLA1210 2 225 130302012 RETAINING RING S-12 3 ○ 400 130802081 S-TYPE WIRE 2

067 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 3 250 420982PF1 TOP HOOK/HOOK 1 ○ 401 138001015 CHANGE CORD 1.5M 2

068 131708110 HEX.SOCKET HEAD CAP SCREW M8X110 1 251 420645P11 HOOK LATCH/HOOK SAFETY CLAW 1 ○ 402 136602625 GRIP (W) 1

069 131706014 HEX.SOCKET HEAD CAP SCREW M6X14 2 252 131704028 HEX.SOCKET HEAD CAP SCREW M4X28 1 ○ 403 136602626 GRIP (R) 1

070 131103012 O-RING S-14 2 253 130802046 HOOK SPRING 1 ○ 404 136602627 HANDLE 1

071 131103019 O-RING S-24 1 254 426230570 TOP YOKE/HOOK END PIECE 1 901 TCSH04SKJ1101 SUSPENDER 1

072 131102009 O-RING G-65 1 255 132805025 HEX.FLAT HEAD MACHINE SCREW M5X25 2 911 T7PA005-93013 THICK SPACER L 2

073 130604016 SPRING PIN 4X16 1 256 134501004 U NUT M4 1 951 134800004 HOSE STEM 1/2 1

075 130603005 SPRING PIN 3X5 1 260 426230931 BOTTOM HOOK/SWIVEL HOOK 1 952 135000500 HOSE NUT 1

076 130302015 RETAINING RING S-15 1 261 420645P11 HOOK LATCH/HOOK SAFETY CLAW 1 953 135600004 HOSE NUT 1/2 1

077 130301028 RETAINING RING H-28 1 262 131704028 HEX.SOCKET HEAD CAP SCREW M4X28 1 991 ER2CS19512 LUBRICANT TUBE ASSY 1

078 130790008 SNAP PIN 8 1 263 130802046 HOOK SPRING 1

079 130303003 RETAINING RING E-3 4 264 134501004 U NUT M4 1

062

154

350

TCSH03CS/TCSH03PS

358

TPV-AP2 PENDANT VALVE ASSY(INCL…INDEX NO. NO.300~335)

Marking ※: Special parts for TCSH03PS. 〇: Special parts for TCSH03CS. No marking: Common parts



4

TCSH04CS/TCSH04PS



5

Sym

No.
Code No. Description

Q'ty

Req

Sym

No.
Code No. Description

Q'ty

Req

Sym

No.
Code No. Description

Q'ty

Req

001 420215VB0 THROTTLE VALVE 2 100 426230A00 CENTER HOUSING 1 270 130502020 STEEL BALL 5/16 7

002 426230E90 VALVE BUSHING (U) 1 101 426230A50 LOAD SHEAVE 1 271 426230800 BOTTOM YOKE/UNDER HOOK HOLDER 1

003 426230F00 VALVE BUSHING (D) 1 102 426230200 COUPLING 1 272 420846PY0 BOTTOM HOOK PLUG/SWIVEL HOOK PLUG 1

004 426230C70 SPRING SEAT 2 103 426230350 CHAIN GUIDE 1 273 426230H30 SLEEVE(490KG) 1

005 426230A20 VALVE CAP 2 104 426230360 CHAIN SEPARATOR 1 274 426230E70 SLEEVE PIN 1

006 426230061 VALVE BODY 1 105 130106009 BEARING 6008ZZ 2 275 130802286 LOCK RING 1

007 426230A30 BUSH CAP 2 106 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 4 280 130802219 SPRING 30X55X5 1

008 426230C60 PISTON 2 107 132106006 HEX SOCKET SET SCREW M6X6 1 281 426230G20 CHAIN WASHER 1

009 426230810 EXHAUST PLATE 1 108 131103006 O-RING S-8 1 284 420620JF0 CHAIN DOWN STOPPER 2

010 137402023 SILENCER (S) 4 109 131103052 O-RING S-90 1 285 131705022 HEX.SOCKET HEAD CAP SCREW M5X22 2

011 426230A10 ADJUST CAP 2 110 131117043 O-RING AS568-043 1 286 134401005 HEX.NUT M5 2

012 134703070 INLET BUSHING 1 111 J1PS11-080060 SPRING PIN 8X60 2 287 131301005 SPRING WASHER M5 2

013 136803032 NET SCREEN 1 113 42623055C CHAIN CONTAINER CP/CHAIN BASKET CP 1 ※ - 420226VRD

014 130802221 VALVE SPRING 2 114 K6CN063J LOAD CHAIN φ6.3XP19 (184 Link) 0 ※ 300 420218VB0 THROTTLE VALVE 2

015 130802224 SPRING 26X20X2.6 2 150 426230410 BRAKE COVER 1 ※ 301 420226VR0 VALVE BODY 1

016 136102165 VALVE GASKET 1 151 426230400 BRAKE PISTON 1 ※ 302 420218VF0 BUSHING 2

017 130219705 DU BUSH DUB0705 2 152 426230430 BRAKE DISK 1 ※ 303 130402071 LEVER PIN 1

018 131705050 HEX.SOCKET HEAD CAP SCREW M5X50 4 153 130802213 DISK SPRING 6 ※ 304 420218VH0 LEVER 2

019 131905010 HEX.SOCKET BUTTON SCREW M5X10 2 ※ TCSH04SKJ0201 NAME PLATE 1 ※ 305 130802220 SPRING 6X14X0.6 2

020 132105005 HEX.SOCKET SET SCREW M5X5 2 ○ TCSH04SKJ0101 NAME PLATE 1 ※ 306 132106006 HEX.SOCKET SET SCREW M6X6 1

021 131103005 O-RING S-7 2 155 131706045 HEX.SOCKET HEAD CAP SCREW M6X45 4 ※ 307 131109001 O-RING S-3 (Hs90) 2

022 131103013 O-RING S-15 2 156 132105005 HEX.SOCKET SET SCREW M5X5 1 ※ 308 131103008 O-RING S-10 2

023 131103016 O-RING S-20 4 157 131103052 O-RING S-90 1 ※ 309 131103009 O-RING S-11.2 2

024 131103017 O-RING S-22 2 158 131103045 O-RING S-65 1 ※ 330 135106302 HOSE JOINT H-2 PT1/8-7 3

025 131117023 O-RING AS568-023 2 200 426230310 GEAR CASE 1 ※ 332 137501013 HOSE BAND 8.8～10.5 3

026 131118012 O-RING AS568-012 (Hs90) 2 201 426230A60 FIRST PINION 1 ※ 335 130802081 S-TYPE WIRE 1

027 131103011 O-RING S-12.5 2 202 426230A70 FIRST STAR GEAR 3 ※ 337 137502034 BAND 100 RED 6

028 130602004 SPRING PIN 2X4 4 203 426230A80 FIRST PIN 3 ※ 338 137502036 BAND 100 WHITE 2

029 130604010 SPRING PIN 4X10 2 204 426230E10 FIRST RING GEAR 1 ※ 339 137502037 BAND 100 BLACK 2

030 130302012 RETAINING RING S-12 2 205 426230E20 SECOND PINION 1 ※ 426230470 UNDER COVER 1

031 130301032 RETAINING RING H-32 2 206 426230E30 SECOND STAR GEAR 3 ○ 426233470 UNDER COVER 1

032 130301025 RETAINING RING H-25 2 207 426230E40 SECOND PIN 3 ※ 351 137402033 PIROT SILENCER 1

050 426230790 MOTOR CASE 1 208 426230E50 SECOND RING GEAR 1 352 131705030 HEX.SOCKET HEAD CAP SCREW M5X30 1

051 426230180 REAR PLATE 1 209 426230240 CAGE 1 353 131705020 HEX.SOCKET HEAD CAP SCREW M5X20 2

052 426230160 CYLINDER 1 210 426230890 LOCK SCREW 1 ※ 354 132105016 HEX.SOCKET SET SCREW M5X16 2

053 426230150 ROTOR 1 211 426230900 BRAKE PLATE 1 ※ 355 132105005 HEX.SOCKET SET SCREW M5X5 1

054 426230170 FRONT PLATE 1 212 130113001 BEARING 6900 2 ※ 356 132905206 CROSS.HEAD FLAT MACHINE SCREW M5X6 3

055 137102032 VANE 8 213 130120004 BEARING EE-4 1 ※ 357 134403205 HEX.NUT M5 2

056 130802212 LIFT SPRING 8 214 130104006 BEARING 6005 1 ※ 131103004 O-RING S-6 3

057 426230460 LIMIT SHAFT 1 215 130131020 NEEDLE BEARING TA1020Z 3 ○ 131103004 O-RING S-6 1

058 426230A40 LIMIT SHAFT BUSHING 1 216 130131212 NEEDLE BEARING TA1212 3 ※ 359 136608250 BOOT 1

059 426230140 LIMIT LEVER 1 217 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 3 ※ 360 137240924 POLYURETHANE HOSE HR-6R 2M 3

060 130128104 BEARING MR104ZZ 2 218 131908015 HEX.SOCKET BUTTON SCREW M8X15 1 ※ 361 426230F1B PENDANT WIRE 2M CP 1

061 426230120 ROLLER SHAFT 2 219 131307012 WASHER M12 3 ※ 363 135106301 HOSE NIPPLE H-1 PT1/8-7 3

※ 426351110 CHAIN LEVER 1 220 131307008 WASHER M8 1 ※ 364 137501012 HOSE BAND 5.6～16 3

○ 426230110 CHAIN LEVER 1 221 131103006 O-RING S-8 1 ※ 365 131705010 HEX.SOCKET HEAD CAP SCREW M5X10 1

063 136102166 MOTOR GASKET 1 222 131103052 O-RING S-90 1 ※ 366 131307005 WASHER M5 1

064 137402024 SILENCER (M) 1 223 130603014 SPRING PIN 3X14 2 391 TCSH04SKJ071 WARNING TAG PB 1

065 130104003 BEARING 6002 2 224 130606015 SPRING PIN 6X15 2 392 E7SE003S97872 TAG HOLDER 1

066 130151210 NEEDLE BEARING TLA1210 2 225 130302012 RETAINING RING S-12 3 ○ 400 130802081 S-TYPE WIRE 2

067 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 3 250 420982PF1 TOP HOOK/HOOK 1 ○ 401 138001015 CHANGE CORD 1.5M 2

068 131708110 HEX.SOCKET HEAD CAP SCREW M8X110 1 251 420645P11 HOOK LATCH/HOOK SAFETY CLAW 1 ○ 402 136602625 GRIP (W) 1

069 131706014 HEX.SOCKET HEAD CAP SCREW M6X14 2 252 131704028 HEX.SOCKET HEAD CAP SCREW M4X28 1 ○ 403 136602626 GRIP (R) 1

070 131103012 O-RING S-14 2 253 130802046 HOOK SPRING 1 ○ 404 136602627 HANDLE 1

071 131103019 O-RING S-24 1 254 426230570 TOP YOKE/HOOK END PIECE 1 901 TCSH04SKJ1101 SUSPENDER 1

072 131102009 O-RING G-65 1 255 132805025 HEX.FLAT HEAD MACHINE SCREW M5X25 2 911 T7PA005-93013 THICK SPACER L 2

073 130604016 SPRING PIN 4X16 1 256 134501004 U NUT M4 1 951 134800004 HOSE STEM 1/2 1

075 130603005 SPRING PIN 3X5 1 260 426230931 BOTTOM HOOK/SWIVEL HOOK 1 952 135000500 HOSE NUT 1

076 130302015 RETAINING RING S-15 1 261 420645P11 HOOK LATCH/HOOK SAFETY CLAW 1 953 135600004 HOSE NUT 1/2 1

077 130301028 RETAINING RING H-28 1 262 131704028 HEX.SOCKET HEAD CAP SCREW M4X28 1 991 ER2CS19512 LUBRICANT TUBE ASSY 1

078 130790008 SNAP PIN 8 1 263 130802046 HOOK SPRING 1

079 130303003 RETAINING RING E-3 4 264 134501004 U NUT M4 1

154

350

062

TCSH04CS/TCSH04PS

358

TPV-AP2 PENDANT VALVE ASSY(INCL.. INDEX NO. NO.300～335)

Marking ※: Special parts for TCSH04PS. 〇: Special parts for TCSH04CS. No marking: Common parts



6

TCSH09CD/TCSH09PD



7

Sym

No.
Code No. Description

Q'ty

Req

Sym

No.
Code No. Description

Q'ty

Req

Sym

No.
Code No. Description

Q'ty

Req

001 420215VB0 THROTTLE VALVE 2 102 426230200 COUPLING 1 270 426251H50 BOTTOM YOKE(980KG)/HOOK CASE(980KG) 1

002 426230E90 VALVE BUSHING (U) 1 103 426230350 CHAIN GUIDE 1 271 420846PY0 BOTTOM HOOK PLUG/SWIVEL HOOK PLUG 1

003 426230F00 VALVE BUSHING (D) 1 104 426230360 CHAIN SEPARATOR 1 272 420846PW0 BOTTOM HOOK OUTER RACE/SWIVEL HOOK OUTER RACE 1

004 426230C70 SPRING SEAT 2 105 130106009 BEARING 6008ZZ 2 273 426251F70 FREE CHAIN WHEEL 1

005 426230A20 VALVE CAP 2 106 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 4 274 130112003 BEARING 6302ZZ 2

006 426230061 VALVE BODY 1 107 132106006 HEX SOCKET SET SCREW M6X6 1 275 130502020 STEEL BALL 5/16 8

007 426230A30 BUSH CAP 2 108 131103006 O-RING S-8 1 276 131706035 HEX.SOCKET HEAD CAP SCREW M6X35 2

008 426230C60 PISTON 2 109 131103052 O-RING S-90 1 278 134501006 U NUT M6 2

009 426230810 EXHAUST PLATE 1 110 131117043 O-RING AS568-043 1 284 420620JF0 CHAIN DOWN STOPPER 2

010 137402023 SILENCER (S) 4 111 J1PS11-080060 SPRING PIN 8X60 2 285 131705022 HEX.SOCKET HEAD CAP SCREW M5X22 2

011 426230A10 ADJUST CAP 2 113 42623055C CHAIN CONTAINER CP/CHAIN BASKET CP 1 286 134401005 HEX.NUT M5 2

012 134703070 INLET BUSHING 1 114 K6CN063J LOAD CHAIN φ6.3XP19 (368 Link) 0 287 131301005 SPRING WASHER M5 2

013 136803032 NET SCREEN 1 150 426230410 BRAKE COVER 1 ※ ‐ 420226VR0

014 130802221 VALVE SPRING 2 151 426230400 BRAKE PISTON 1 ※ 300 420218VB0 THROTTLE VALVE 2

015 130802224 SPRING 26X20X2.6 2 152 426230430 BRAKE DISK 1 ※ 301 420226VR0 VALVE BODY 1

016 136102165 VALVE GASKET 1 153 130802213 DISK SPRING 6 ※ 302 420218VF0 BUSHING 2

017 130219705 DU BUSH DUB0705 2 ※ TCSH09DKJ0201 NAME PLATE 1 ※ 303 130402071 LEVER PIN 1

018 131705050 HEX.SOCKET HEAD CAP SCREW M5X50 4 ○ TCSH09DKJ0101 NAME PLATE 1 ※ 304 420218VH0 LEVER 2

019 131905010 HEX.SOCKET BUTTON SCREW M5X10 2 155 131706045 HEX.SOCKET HEAD CAP SCREW M6X45 4 ※ 305 130802220 SPRING 6X14X0.6 2

020 132105005 HEX.SOCKET SET SCREW M5X5 2 156 132105005 HEX.SOCKET SET SCREW M5X5 1 ※ 306 132106006 HEX.SOCKET SET SCREW M6X6 1

021 131103005 O-RING S-7 2 157 131103052 O-RING S-90 1 ※ 307 131109001 O-RING S-3 (Hs90) 2

022 131103013 O-RING S-15 2 158 131103045 O-RING S-65 1 ※ 308 131103008 O-RING S-10 2

023 131103016 O-RING S-20 4 200 426230310 GEAR CASE 1 ※ 309 131103009 O-RING S-11.2 2

024 131103017 O-RING S-22 2 201 426230A60 FIRST PINION 1 ※ 330 135106302 HOSE JOINT H-2 PT1/8-7 3

025 131117023 O-RING AS568-023 2 202 426230A70 FIRST STAR GEAR 3 ※ 332 137501013 HOSE BAND 8.8～10.5 3

026 131118012 O-RING AS568-012 (Hs90) 2 203 426230A80 FIRST PIN 3 ※ 335 130802081 S-TYPE WIRE 1

027 131103011 O-RING S-12.5 2 204 426230E10 FIRST RING GEAR 1 ※ 337 137502034 BAND 100 RED 6

028 130602004 SPRING PIN 2X4 4 205 426230E20 SECOND PINION 1 ※ 338 137502036 BAND 100 WHITE 2

029 130604010 SPRING PIN 4X10 2 206 426230E30 SECOND STAR GEAR 3 ※ 339 137502037 BAND 100 BLACK 2

030 130302012 RETAINING RING S-12 2 207 426230E40 SECOND PIN 3 ※ 426230470 UNDER COVER 1

031 130301032 RETAINING RING H-32 2 208 426230E50 SECOND RING GEAR 1 ○ 426233470 UNDER COVER 1

032 130301025 RETAINING RING H-25 2 209 426230240 CAGE 1 ※ 351 137402033 PIROT SILENCER 1

050 426230790 MOTOR CASE 1 210 426230890 LOCK SCREW 1 352 131705030 HEX.SOCKET HEAD CAP SCREW M5X30 1

051 426230180 REAR PLATE 1 211 426230900 BRAKE PLATE 1 353 131705020 HEX.SOCKET HEAD CAP SCREW M5X20 2

052 426230160 CYLINDER 1 212 130113001 BEARING 6900 2 ※ 354 132105016 HEX.SOCKET SET SCREW M5X16 2

053 426230150 ROTOR 1 213 130120004 BEARING EE-4 1 ※ 355 132105005 HEX.SOCKET SET SCREW M5X5 1

054 426230170 FRONT PLATE 1 214 130104006 BEARING 6005 1 ※ 356 132905206 CROSS.HEAD FLAT MACHINE SCREW M5X6 3

055 137102032 VANE 8 215 130131020 NEEDLE BEARING TA1020Z 3 ※ 357 134403205 HEX.NUT M5 2

056 130802212 LIFT SPRING 8 216 130131212 NEEDLE BEARING TA1212 3 ※ 131103004 O-RING S-6 3

057 426230460 LIMIT SHAFT 1 217 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 3 ○ 131103004 O-RING S-6 1

058 426230A40 LIMIT SHAFT BUSHING 1 218 131908015 HEX.SOCKET BUTTON SCREW M8X15 1 ※ 359 136608250 BOOT 1

059 426230140 LIMIT LEVER 1 219 131307012 WASHER M12 3 ※ 360 137240924 POLYURETHANE HOSE HR-6R 2M 3

060 130128104 BEARING MR104ZZ 2 220 131307008 WASHER M8 1 ※ 361 426230F1B PENDANT WIRE 2M CP 1

061 426230120 ROLLER SHAFT 2 221 131103006 O-RING S-8 1 ※ 363 135106301 HOSE NIPPLE H-1 PT1/8-7 3

062 426251110 CHAIN LEVER 1 222 131103052 O-RING S-90 1 ※ 364 137501012 HOSE BAND 5.6～16 3

063 136102166 MOTOR GASKET 1 223 130603014 SPRING PIN 3X14 2 ※ 365 131705010 HEX.SOCKET HEAD CAP SCREW M5X10 1

064 137402024 SILENCER (M) 1 224 130606015 SPRING PIN 6X15 2 ※ 366 131307005 WASHER M5 1

065 130104003 BEARING 6002 2 225 130302012 RETAINING RING S-12 3 391 TCSH04SKJ071 WARNING TAG PB 1

066 130151210 NEEDLE BEARING TLA1210 2 250 426261S20 TOP HOOK/UPPER HOOK 1 392 E7SE003S97872 TAG HOLDER 1

067 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 3 251 426221S30 HOOK LATCH/HOOK SAFETY CLAW 1 ○ 400 130802081 S-TYPE WIRE 2

068 131708110 HEX.SOCKET HEAD CAP SCREW M8X110 1 252 130802258 HOOK SPRING 1 ○ 401 138001015 CHANGE CORD 1.5M 2

069 131706014 HEX.SOCKET HEAD CAP SCREW M6X14 2 253 131705035 HEX.SOCKET HEAD CAP SCREW M5X35 1 ○ 402 136602625 GRIP (W) 1

070 131103012 O-RING S-14 2 254 134501005 U NUT M5 1 ○ 403 136602626 GRIP (R) 1

071 131103019 O-RING S-24 1 255 426251570 TOP YOKE/HOOK END PIECE 1 ○ 404 136602627 HANDLE 1

072 131102009 O-RING G-65 1 256 131706020 HEX.SOCKET HEAD CAP SCREW M6X20 2 901 TCSH09DKJ1101 SUSPENDER 1

073 130604016 SPRING PIN 4X16 1 257 426244580 HOOK JOINT BOLT 1 911 T7PA005-93013 THICK SPACER L 2

075 130603005 SPRING PIN 3X5 1 258 131307006 WASHER M6 1 951 134800004 HOSE STEM 1/2 1

076 130302015 RETAINING RING S-15 1 259 134501006 U NUT M6 1 952 135000500 HOSE NUT 1

077 130301028 RETAINING RING H-28 1 260 426221S20 BOTTOM HOOK/SWIVEL HOOK 1 953 135600004 HOSE NUT 1/2 1

078 130790008 SNAP PIN 8 1 261 426221S30 HOOK LATCH/HOOK SAFETY CLAW 1 991 ER2CS19512 LUBRICANT TUBE ASSY 1

079 130303003 RETAINING RING E-3 4 262 130802258 HOOK SPRING 1

100 426230A00 CENTER HOUSING 1 263 131705035 HEX.SOCKET HEAD CAP SCREW M5X35 1

101 426230A50 LOAD SHEAVE 1 264 134501005 U NUT M5 1

TCSH09CD/TCSH09PD

154

350

358

TAP-AP2 PENDANT VALVE ASSY(INCL… INDEX NO. NO.300~335)

Marking ※: Special parts for TCSH09PD. 〇: Special parts for TCSH09CD. No marking: Common parts



8

Ordering Information

When you order the parts, please contact our distributors or KITO with the information below.

（Product information from Nameplate）

Product code：

Serial No.：

Lift： (m)

(Part information)

Symbol No.：

Part Code No.：

Part name：

Quantity：

It is prohibited to reprint, copy and divert all the information in this Parts list.

This parts list is partly subject to change without prior notice.

For inquiries about this Parts list or the product, please contact KITO or our distributors.



9



10

Global Website: kito.com


